

TEST CERTIFICATE

Sample	Cosmetics (R For Rabbit Biomimic Chest Rub Roll On)		Report No.	13050837/Z	
			Job Code	STRC/13050837	
Sample Description	R For Rabbit Biomimic Chest Rub Roll On				
Ref. No.	PO/00000575/26-27 Date 08/06/2026		Report Issue Date	26/06/2026	
Customer Name & Address	R For Rabbit 307, 3rd Floor,Pinnacle Business Park, Corporate Road, Prahladnagar, Ahmedabad, Gujarat-380015. Gujarat		Mfg. Lic. No.	NA	
Mfd. By	NA		Date of Receipt	16/06/2026	
Supplied By	R For Rabbit		Date of Testing	18/06/2026 To 26/06/2026	
Batch No.	Mfg.Date	Exp.Date	Batch Size		Sample Qty.
NA	03/2026	NA	NA		10 g x 1

RESULTS OF ANALYSIS

S.No.	Test Parameters	Test Results	Detection Limit	Test Method
Chemical Testing-Cosmetics & Essential Oil-Cosmetics				
1	Propyl Paraben, % w/w	Absent	-	STRC/STP/P053
2	Methyl Paraben, % w/w	Absent	-	STRC/STP/P053
3	Sulphate	Absent	-	Indian Pharmacopeia:2026
4	Mineral Oil , mg/kg	Not Detected	0.01	By FTIR
5	Formaldehyde, % w/w	Not Detected	5.0	By HPLC
6	Silicone , mg/kg	Not Detected	0.01	By FTIR
7	Alcohol Content, % v/v	Not Detected	0.01	STRC/STP/PO27
8	Artificial Color,mg/kg	Not Detected	1.0	By HPLC
Phthalate,				
9	Bis (2-ethyl hexyl) phthalate (DEHP), %	Not Detected	0.01	By GC-MS
10	Dibutyl phthalate (DBP), %	Not Detected	0.01	By GC-MS
11	Benzyl butyl phthalate (BBP), %	Not Detected	0.01	By GC-MS
12	Di-isononyl phthalate (DINP), %	Not Detected	0.05	By GC-MS
13	Di-isodecyl phthalate (DIDP), %	Not Detected	0.05	By GC-MS
14	Di-n-octyl phthalate (DNOP), %	Not Detected	0.01	By GC-MS

13050837/Z-1



Format No.: STRC/7.8/F/TC/Z/23

Shruti

Shruti Vij
Technical Manager

Page No.: 1 of 2

Scan QR Code to verify the Authenticity of Report.

(1) The Test results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied. (2) Total liability of our Lab is limited to the invoiced amount. (3) Sample(s) are retained for 7 days (in case of perishable items) and 30 days for non perishable samples or unless otherwise specified. (4) This Test Report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any advertising media without our special permission in writing. (5) The Test Report refer to the sample submitted to us and not drawn by Sigma Test & Research Centre unless mentioned otherwise.

AN ISO 9001:2015 & 14001:2015 CERTIFIED LABORATORY

TEST CERTIFICATE

Sample	Cosmetics (R For Rabbit Biomimic Chest Rub Roll On)		Report No.	13050837/Z	
			Job Code	STRC/13050837	
Sample Description	R For Rabbit Biomimic Chest Rub Roll On				
Ref. No.	PO/00000575/26-27 Date 08/06/2026		Report Issue Date	26/06/2026	
Customer Name & Address	R For Rabbit 307, 3rd Floor,Pinnacle Business Park, Corporate Road, Prahladnagar, Ahmedabad, Gujarat-380015. Gujarat		Mfg. Lic. No.	NA	
Mfd. By	NA		Date of Receipt	16/06/2026	
Supplied By	R For Rabbit		Date of Testing	18/06/2026 To 26/06/2026	
Batch No.	Mfg.Date	Exp.Date	Batch Size		Sample Qty.
NA	03/2026	NA	NA		10 g x 1

RESULTS OF ANALYSIS

15	Diisobutyl phthalate (DIBP), %	Not Detected	0.01	By GC-MS
Heavy Metals				
16	Lead (as Pb), mg/kg	Not Detected	0.25	STRC/STP/P018
17	Cadmium (as Cd), mg/kg	Not Detected	0.25	STRC/STP/P018
18	Arsenic (as As), mg/kg	Not Detected	0.25	STRC/STP/P018
19	Mercury (as Hg), mg/kg	Not Detected	0.1	STRC/STP/P018
20	Antimony (as Sb), mg/kg	Not Detected	0.25	STRC/STP/P018

Decision Rule: The decision rule as per SOP DR01 is applied wherever statement of conformity to a specification or standard provided in the test report.

*****End of Report*****

13050837/Z-2



Format No.: STRC/7.8/F/TC/Z/23

Shruti

Shruti Vij
Technical Manager

Page No.: 2 of 2

Scan QR Code to verify the Authenticity of Report.

(1) The Test results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied. (2) Total liability of our Lab is limited to the invoiced amount. (3) Sample(s) are retained for 7 days (in case of perishable items) and 30 days for non perishable samples or unless otherwise specified. (4) This Test Report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any advertising media without our special permission in writing. (5) The Test Report refer to the sample submitted to us and not drawn by Sigma Test & Research Centre unless mentioned otherwise.

AN ISO 9001:2015 & 14001:2015 CERTIFIED LABORATORY